

Zertifizierte Produkte
Certified products
Produits certifiés

3-layer wooden floor, 1 or 3 strip, finished with standard or matt lacquer, with or without brushing and beveling, thickness 10 or 14 mm

Probenart
Kind of sample
Type d'échantillon

Ready-made Parquet

Hersteller / Vertrieb
Manufacturer / Distributor
Fabricant / Service commercial

**Barlinek Inwestycje Spółka. z.o.o.
ul. Przemysłowa 1
74-320 Barlinek, Poland**

Zertifizierungsnummer
Number of certificate
Numéro de certificat

ID 0114-33119-002

Prüfberichtsnummer
Number of test report
N° du rapport de contrôle

53691-001-006

Prüfumfang
Test program
Programme du contrôle

Laborprüfung auf gesundheitlich bedenkliche Emissionen und Inhaltsstoffe.

Tested on hazardous emissions and components.

Contrôle en laboratoire des émissions et composants critiques pour la santé.

Prüfergebnis
Test result
Résultat du contrôle

Die untersuchten Produkte erfüllen die Anforderungen des eco-INSTITUT.
Einzelheiten siehe zugehöriges Gutachten.

The products fulfill the eco-INSTITUT test criteria.
For further details see the respective report.

Les produits respectent les exigences en vigueur du eco-INSTITUT.
Pour les détails, cf. expertise du produit.

Gültigkeit des Zertifikats
Validity of the certificate
Validité du certificat

11 / 2020

